

Test Report

Number : TWNC00260407

Applicant: Cho Chen Industry Co., Ltd.
No 35 Sec 1 Pao An Road
Rende Hsiang Tainan Hsien
Taiwan ROC

Date : Jun 11, 2012

Sample Description:

One(1) group of submitted samples said to be :
Item Name : Cast Acrylic Sheet
Item No. : Transparent
Quantity : 10 Pieces
Vendor/Manufacturer : Cho Chen Ind.
Country Of Origin : Taiwan
Goods Exported To : U.S.A.
Date Sample Received : Jun 01, 2012
Date Test Started : Jun 01, 2012

Test Conducted:

As requested by the applicant, for details please refer to attached pages.

Conclusion:

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted Samples	Test For F.D.A. Regulation On Acrylic - As Per U.S. 21 CFR F.D.A. Regulation Part 177.1010 Clause (b)	Pass

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited



K. Y. Liang
Director

This report shall not be reproduced
except in full, without the written
approval of the laboratory.